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CERTIFICADO DE CALIDAD /
MILL TEST

No./ Document number
479005

Fecha de Emision/ Date of issue
(DMA) 02/06/2008

||I|III|II|III|||IIIlIIIIIII||

479005

Codigo cliente/ Customer 1D
501269

Pedido No./ Sales order
95903

Orden de compra/ Purchase order
4384

Cliente/ Customer
PLESA CIA

AV. VALLE DE LAS ALAMEDAS # 66-OCOL. SAN FRANCISCO CHILPAN

TULTITLAN,MX MEX 54940

Remision/ Delivery
479005

Medio de Transporte/ Means of transportation
Full con susp.

Descripcion de mercaderias/ Goods description
ROLLO FRIO RECOCIDO

R X R R A A TR SN btk it

Dato e ale eneral Data L
; 1182021AH [ '8 1182021Al. i
0821296 0821296 i
N/A N/A
9212 o w9208 . o
i 20335.54 20326.71 :
B hicknessiefialiis 0.0245 0.0245
R LI/LL 47.68 47.68
Aag in LS/UL 48.78 48.78
b j Real/Actual 48.19 48.19 i
T | LI/LL 1211 1211 i qer
[;: b 1 mm LS/UL 1239 1239 i,
i Real/Actual 1224 1224 0t
LI/LL N/A N/A
i m LS/UL N/A N/A
I Real/Actual 0 0
LI/LL N/A N/A
bt : ft LS/UL N/A N/A
LT ) Real/Actual 0 7]
_ ‘0z/ft2 N/A . N/A I
P e : ) /m2 N/A N/A
R TSBI( ! N/A N/A
A RN el N/A N/A
i ‘ N/A A NA
& SAE J403 SAE J403 .
P 1008 1008 ;
alid el Acero eel Q
[ 1182021AH | #a=d182021A1
[ | 0821296 T._08212967 . .
B LI/LL 0.00 e 0005
ft LS/UL 70.00 00—
s il Real/Actual 43.00 DRGSR 5 J
~Tratamienio supemcial, Acenado, Selago T mmﬁmsf\waP. Y1eld Paint 3 RT Resistencia a 13 1ension ~Tensile Streng|

4. RB: Rockwell B

5. LI/LL Limite inferior / Lowar Limit 6. LS/UL Limite Superior / Upper Limit

Observaciones / Comments

ClL/ID#

Certificamos que el matenal aqui descrito ha side inspeccionado y ensayado por personal autorizado sndepend\ente del area

de manufactura con resultados satisfacterios en concordancia con la norma arriba descrita.

We here certify that the material described in here has been tested and inspected by authorized perscna' mdpendent Trmh
the manufacturing department with satistactory results in accordance wath requirements of the above specification

Firma / Signature

Ao Ve’

Ing. Antonio Mani
Ternium Labs
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479005

d el Acero ee d
1182021AH | 118282
0821296 “'082;1 oY

[ 0.0570

Mn 0.1668

S 0.0045

P 0.0077

Si 0.0123

Al 0.0423 E
Mo 0.0021 ;
Ca 0.0026 !
N 0.0036

V 0.0006

Ni 0.0098

Cr 0.0122

Cu 0.0168

Sb 0.0005

Cb 0.0003

Sn 0.0015

Ti 0.0003

1. TS: Tratamiento superficial, Aceitado, Sellado / ST. Superficial treatment, Qiled, Stenciled.etc: 2. LE: Lim\té elastico / YP. Yield Point 3. RT: Resistencia a la tensién / TS: Tensile Strenght
4. RB. Rockwell B . L 5. LIJLL Limite Inferior / Lower Limit 6. LS/UL Limite Superior / Upper Limit

ClL/IID#

Observaciones / Comments e

Firma / Signature

Certificamos que el material aqui descrito ha sido inspeccionado y ensayado por personal au!onzadomdependlmgjqelarea : ’
de manufactura con resultados satisfactorios en concoerdancia con la norma armba descrita. i .
We here certify that the material described in here has been tested and inspected by authorized personal indpendent ffom T Gl

the manufacturing depariment with satistactory resulls in accordance with requirements of the above specification

Ing. Antonio Mani
P Ternium Labs
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